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 Niechanigal & Hardgoods Lab Report No. :  HLD0210/2008
Page No. : 1 of 5
Date - DEC. 16, 2008

SUPER SHENG ENTERPRISE CO., LTD.
No. 6, Lane 151, Minsheng ST., Sanhsia Town, Taipei Hsien 23741, Taiwan

T'he tollowing merchandise was submitted and identified by the applicant as:

Product Description: ~ Bracket (Stainless Steel) |

Style/Item No.: BKTS-01, BKTS-02, BKTS-03, BKTS-05, BKTS-06, BKTS-08, BKTS-11,
BKT1S-12, BKTS-16, BKTS-18, BKTS-04-0, BKTS-04-1, BKTS-05-3H,
BKTS-10-0, BKTS-10-1, BKTS-09A, BKTS-19A

Manufacturer/Vendor: SUPER SHENG ENTERPRISE CO., LTD.

Country of Origin: TAIWAN

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested:
Tensile strength test

Test Methods:
1. Secure the sample on the test platform. (Photo “R™).

2. Hook a steel cable on the outer edge of protruding shaft, apply an upward load by means of testing
machine, until the sample is damaged then record the max. force. |

3. Testing Machine: INSTRON 5581.
4. Speed: 10 mm/min.

5. Diameter of steel cable: @4.7 mm

Test Results:
---Please see attached sheet---

Testing Periods: DEC. 10, 2008 ~ DEC. 15, 2008

Signed for and on behalf of
SGS Taiwan Ltd.

Jaékson Chen
Team Leader
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Test Results:
Sample Max. force (kgf) Failure mode
BKTS-01 114.0
BKTS-02 224.2
BKTS-03 128.5
BKTS-05 282.5
BKTS-06 197.1 |
BKTS-08 102.5
BKTS-11 328.0 The steel cable was slipped out from protruding
BKTS-12 328.6 shaft as 1t was bent. (Photo “T”)
BKTS-16 75.8 .
BKTS-18 77.1
BKTS-04-0 229.9
BKTS-05-3H 366.6
BKTS-10-0 175.3
BKTS-10-1 451.5
BKTS-09A 181.1 T'he protruding shaft was separated from the
BKTS-19A 208.1 plate. (Photo “S”)
BKTS-04-1 353.8

— Picture —

Il
|

Sample Picture

i Py

e R i s - g e B ELLEE L o

Photo “A” (Appearance of sample) BKTS-01 Photo [

[ —

--- §ee next page ---

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except
in full, without prior written permission of the Company. [ » MR &S REMRR 2R ST - KRS REAA T BEZ - AT EHHER .

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at
http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined
therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’'s findings at the time of its
intervention only and within the limits of Client’s instructions, if any. The Camgany’s sole responsibility is to its Client and this document does
not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized
alttera%iap,hforigery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law.

™W7710504

SGS Taiwan Ltd. | No. 125, No. 127, Wu Kung Road, Wuku Industrial Zone, Taipei County, Taiwan./ G LR AR TE¥R 7 T12535 1274

2>
(o

-

A3 R AD A TR A 8] | t(886-2) 2299-3279 f (886-2) 2299-2920 _ WWW.Tw.§gs.com

Member of SGS Group

L]

b

1026




TEST REPORT
rdgoods Lab Report No.
Page No.

HL.D0210/2008
of

— Picture Page —

II

o s T R A —

e

i - ' P e
- a " - o

. - . . s

-

il - b
o W oy e
A e

Phots“C (3ppeamne ofsmple)BKTS 05 | Pl D" (ippese of sl b

o
'h..'ﬁ?"'.'.' .

‘|
ey
i3

ot
T
AR Y
gk

s
£ 0

— s

W

s o 0 A '-\.'.-\.I'

e Tt T T - e

of sample) BKTS-06 | 045:3____““13'H (Appearance of sample) BKTS-08

Photo “G” (Appearance of sample) BKTS-11 Photo “H” (Appearance of sample) BKTS-12

e - T T

s S E el P

--- See next page —--

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except
in full, without prior written permission of the Company. [$3ERE0 » WEREHERIEHHR ZIEREAE - KRS RKCEANTEEET » AaZhprEs -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at
http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined
therein. Any holder of this Test Report is advised that information contained hereon refPlects the Company’s findings at the time of its
intervention only and within the limits of Client’s instructions, if any. The ComEany’s sole responsibility is to its Client and this document does
not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest

extent of the law.

W7710503

SGS Taiwan Ltd. | No. 125, No. 127, Wu Kung Road, Wuku Industrial Zone, Taipei County, Taiwan. / & ;tb,%iﬁ_}ji IL¥E R ITHI25%E 1279

L 3
(=

WER A B A R 5] | t(886-2) 2299-3279 f (886-2) 2299-2920 WWW.IW.S0S.CO

Member of SGS Group

1026




TEST REPORT

Report No. : HLD0210/2008
Page No. : of

— Picture Page —

—_—
—— ——— ———

L

e
H_:-"' :
e

el e ——— el b SR LR e U S e R e e e e e Lt e e o i

9?0_ “I”(pearance sampl)BK 16 | Photo “J” ppere amljleBKT

ity

e
o
al

o S

T —— e

! R
v o

ho f“K”‘_ (Appearance of sample) BKTS-04-0 0 “L” (Appearance of sample) BKTS-04-1

e o e e A B S i i S e i e o

ek Ly T PR A T, S A A Pl - S G

Photo “M” (eare of sampl) Photo “N” (Appearance of sale) B-l—
BKTS-05-3H

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, ex %Dé
in full, without prior written permission of the Company. [&3F 5 GERHA » I RS = B B 5% - A R RA AR BE - RATasmnee next page ---

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at

http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of [Iablllt?/, indemnification and jurisdiction issues defined

therein. Any holder of this Test Report is advised that information contained hereon reflects the Compan\é? Indings at the time of its
e

intervention only and within the limits of Client’s instructions, if any. The Camgany’s sole responsibility is to its nt and this document does

not exonerate parties to a transaction from exercising all their rigihts and obligations under the transaction documents. Any unauthorized TW 7 7 '] O 5 O 2
his document is unlawful and offenders may be prosecuted to the fullest

alteration, forgery or falsification of the content or appearance of
extent of the law.

SGS Taiwan Ltd. | No. 125, No. 127, Wu Kung Road, Wuku Industrial Zone, Taipei County, Taiwan./ & Jb B2 B B T ¥ B & T3 125%5 , 1273%
AR ER AT R A R3] | t(886-2) 2299-3279 f (886-2) 2299-2820 WWW.tw.$gs.com

Member of SGS Group

L

jal

1026




_ TEST REPORT
tdgoods Lab Report No. © HLD0210/2008
Page No. : of

— Picture Page —

I
1
I

— b e
i T S R A SR

Photo “O” (Appearance of sample) BKTS-10-1 | Photo “P” (Appearance of sample) BKTS-09A

Photo “Q” (Appearance of sample) BKTS-19A Photo “R” (Test setup)
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Photo “S” (Failure mode-1) Photo “T” (Failure mode-2)

--- End of Report --- -
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